
Power Rake
Seeder

Models
DTF226 / 966067101	 DTF6(BF) / 966067201
DT18BF / 966067001	 SD22B5DSA / 966067801	
DTF22 / 966068401	 DTF226 / 966068501	
	 SD22H5DSA / 966068701

	 Please read the operator’s manual carefully and make sure you 
understand the instructions before using the machine.

Parts Manual



©2010 All rights reserved.
Printed in U.S.A.



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

FRAME......................................................................... 4

18"....................................................................... 4

22"....................................................................... 6

HANDLE...................................................................... 8

18"....................................................................... 8

22"..................................................................... 10

FLAIL BLADE............................................................. 12

DELTA BLADE........................................................... 14

SPRING TINE............................................................. 16

DECALS..................................................................... 18

ACCESSORIES.......................................................... 20

DETHATCHER................................................... 20

SEEDER............................................................. 22

BAGGER........................................................... 24



4

1

2

3
4

5

6
7

8
9

10

11

12

13

14

15

16

17 19

20

21

22

23

27

28

29

30

31

33

34

35

36
37

38

3

4

18

12

12
31

6

19

34

42

39

39

25

41

40

24

40
24

23

26

FRAME

18"

DT18(BF)

32



 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

525 3987011..	 	����� 1	��� BODY W/DECALS

539 9769412..	 	����� 2	��� HCS 3/8-16 x 1¼

539 9769793..	 	����� 4	��� NUT 3/8-16 NYLOC

539 9905174..	 	����� 8	��� WASHER 3/8 FLAT

539 1068475..	 	����� 2	��� BUSHING

539 9905506..	 	����� 6	��� WASHER ½ FLAT

539 1013327..	 	����� 2	��� HCS ½-13 x 2¾

539 9906278..	 	����� 6	��� HCS 5/16-18 x 1¼

539 1004889..	 	����� 2	��� BEARING, FLANGE

539 10043910..	 	����� 1	��� BELT

539 10680511..	 	����� 1	��� LINKAGE

540 07505112..	 	����� 4	��� WHEEL 8 x 1¾

539 11031113..	 	����� 1	��� PULLEY, IDLER

539 10050814..	 	����� 1	��� REAR FLAP

525 24520115..	 	����� 1	��� FRONT AXLE

539 10051116..	 	����� 1	��� PULLEY 7"

539 99063717..	 	����� 2	��� HCS 3/8-16 x 2½

539 99061318..	 	����� 4	��� NUT 3/8-16 SERRATED

539 99071719..	 	��� 10	��� NUT 5/16-18 NYLOC

539 10048220..	 	����� 1	��� BEARING

539 99065521..	 	����� 1	��� HCS 3/8-16 x 1½

539 10051222..	 	����� 1	��� FLAP ROD

539 99003723..	 	����� 4	��� COTTER PIN

539 99058024..	 	����� 6	��� HCS ¼-20 x ¾

539 97695925..	 	����� 1	��� KPSS 5/16-18 x 3/8

539 10271726..	 	����� 2	��� SCREW-18 x 5/8 SET

539 10675427..	 	����� 1	��� GUARD, SHAFT

539 10806928..	 	����� 1	��� GUARD, BELT

539 10677129..	 	����� 1	��� BACKING PLATE

539 10157230..	 	����� 2	��� HCS ½-13 x 3

539 99062531..	 	����� 4	��� NUT ½-13 JAM

539 20010032..	 	����� 2	��� NUT ½-13 CNTRLK

522 79500133..	 	����� 1	��� IDLER ARM

539 91006134..	 	����� 2	��� KEY 3/16 x 3/16 x 1

539 99058835..	 	����� 1	��� HCS 3/8-16 x 2

539 99066936..	 	����� 4	��� HCS 5/16-18 x 1¾

539 99018737..	 	����� 4	��� LOCKWASHER 5/16

539 10684938..	 	����� 1	��� CABLE

539 99059839..	 	����� 6	��� WASHER ¼

539 99005240..	 	����� 6	��� LOCKWASHER ¼

539 10814741..	 	����� 6	��� KNURLED INSERT ¼-20

539 10805942..	 	����� 1	��� PULLEY

FRAME



6

FRAME

1

7

9
10

11

12

13
14

15

16

17

18
19

21

22

23

24

25

26

629

31

32

33

35

36

37

38

39

40

41

42

43

46

47

27

3

4
5

2

29

12

7

6

3

4

3
19

24

43

23

46

24 8

20

30

34

44

45

48

49

28

22"

DTF226, DTF6(BF), SD22B5DSA DTF22, DTF226, SD22H5DSA

41



 7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

FRAME

525 8585011..	 	����� 1	��� BODY, ORG

539 9769412..	 	����� 2	��� HCS 3/8-16 x 1¼

539 9769793..	 	����� 4	��� NUT 3/8-16 NYLOC

539 9906924..	 	����� 7	��� WASHER 5/16

539 1068475..	 	����� 2	��� BUSHING

539 9905506..	 	����� 2	��� WASHER, ½

539 1013327..	 	����� 2	��� HCS ½-13 x 2¾

539 9906278..	 	����� 6	��� HCS 5/16-18 x 1¼

539 1004889..	 	����� 2	��� BEARING FLANGE C.I.

539 10043910..	 	����� 1	��� BELT

539 10680511..	 	����� 1	��� LINKAGE

540 07505112..	 	����� 4	��� WHEEL, 8 x 1.75

539 11031113..	 	����� 1	��� IDLER PULLEY, HYDRO'S

539 10664314..	 	����� 1	��� REAR FLAP

539 10675915..	 	����� 1	��� AXLE, FRONT

539 10051116..	 	����� 1	��� PULLEY, 7"

539 99063717..	 	����� 2	��� HCS 3/8-16 x 2½

539 99061318..	 	����� 4	��� NUT 3/8-16 WHIZLK

539 99071719..	 	��� 10	��� NUT 5/16-18 NYLOC

539 10048220..	 	����� 1	��� BUSHING

539 99065521..	 	����� 1	��� HCS 3/8-16 x 1½

539 10667222..	 	����� 1	��� FLAP ROD

539 99003723..	 	����� 4	��� PIN COTTER ¾

539 99058024..	 	��� 10	��� HCS ¼-20 x ¾

539 10675425..	 	����� 1	��� SHAFT GUARD

539 10806926..	 	����� 1	��� BELT GUARD

539 10677227..	 	����� 1	��� BACKING PLATE

539 10684928..	 	����� 1	��� CABLE

539 99062529..	 	����� 2	��� NUT ½-13 JAM

522 79500130..	 	����� 1	��� IDLER, ARM

539 99058831..	 	����� 1	��� HCS 3/8-16 x 2

539 99066932..	 	����� 4	��� HCS 5/16-18 x 1¾

539 99018733..	 	����� 4	��� LOCKWASHER 5/16

540 00005834..	 	����� 1	��� WHEEL, 10x1.75 DRILLED

540 05340135..	 	����� 1	��� WHEEL, 10x1.75 w/ BUSHING

539 10666336..	 	����� 1	��� REAR AXLE

539 10927337..	 	����� 1	��� PIN ROLL ¼ x 11/8

539 00031938..	 	����� 2	��� BEARING 5/8 w/ COLLAR

539 00032139..	 	����� 4	��� BRG FLANGETTE 5/8 2 BOLT

539 97697840..	 	����� 4	��� NUT ¼-20, NYLOC

539 91006141..	 	����� 2	��� KEY ¼ SQ x 11/8

539 10271742..	 	����� 2	��� SCREW 5/16-18 x 5/8 SET

539 99059843..	 	����� 6	��� WASHER ¼

539 99029744..	 	����� 1	��� COTTER PIN 1/8 x 1½

539 97698245..	 	����� 1	��� WASHER 5/8 SAE

539 99005246..	 	����� 6	��� WASHER ¼ SPLIT LOCK

539 10814747..	 	����� 6	��� KNURLED INSERT ¼-20

539 10805948..	 	����� 1	��� PULLEY, 3"

539 97695649..	 	����� 1	��� SCREW 5/16-18 x 3/8, SET KRL



8

HANDLE

1

2

3

4

7

10

11

12

13

14
15

23

17

18

19

16

18

16

19

20 6

9

7

22

21

5

24

8

18"

DT18(BF)



 9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE

539 1067581..	 	����� 1	��� HANDLE

539 0525612..	 	����� 2	��� FOAM GRIP

539 1066883..	 	����� 1	��� CABLE TAB

539 9906394..	 	����� 1	��� HCS ¼-20 x 1½

539 9769785..	 	����� 1	��� NUT ¼-20 NYLOC

539 1004816..	 	����� 2	��� KNOB

539 1004727..	 	����� 2	��� RHSNB 5/16-18 x 1¼

539 1005568..	 	����� 2	��� PIN

539 9906929..	 	����� 2	��� WASHER 5/16 FLAT

525 24550110..	 	����� 2	��� HANDLE SIDE

539 10676011..	 	����� 1	��� BAIL

539 97652612..	 	����� 1	��� GRIP, LEVER

539 10677013..	 	����� 1	��� LEVER

539 10676814..	 	����� 1	��� PLATE, HEIGHT

539 99058815..	 	����� 1	��� HCS 3/8-16 x 2

539 99051716..	 	����� 4	��� WASHER 3/8 FLAT

539 97643817..	 	����� 1	��� SPRING

539 99056318..	 	����� 6	��� HCS 3/8-16 x 1

539 97697919..	 	����� 7	��� NUT 3/8-16 NYLOC

539 10256320..	 	����� 2	��� LANYARD

539 10806821..	 	����� 1	��� SCREW 3/8-16 BUTTON HD

539 10874622..	 	����� 1	��� NUT 3/8-16 ACORN

539 99020923..	 	����� 1	��� HCS 5/16-18 x 1

539 99071724..	 	����� 1	��� NUT 5/16-18 NYLOC



10

HANDLE

1

2

3 4

5

8

10

11
12

13

14

15

16

17

18

20

21

22

23

24

7

18

15

18

17

9

19

6

22"

DTF226, DTF6(BF), SD22B5DSA DTF22, DTF226, SD22H5DSA



 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE

539 1067581..	 	����� 1	��� HANDLE

539 0525612..	 	����� 2	��� GRIP FOAM

539 1066883..	 	����� 1	��� CABLE TAB

539 9906394..	 	����� 1	��� HCS ¼-20 x 1½

539 9769785..	 	����� 1	��� NUT ¼-20 NYLOC

539 1004816..	 	����� 2	��� KNOB

539 1004727..	 	����� 2	��� RHSNB 5/16-18 x 1¼

539 1005568..	 	����� 2	��� PIN

539 9906929..	 	����� 3	��� WASHER 5/16

539 10676010..	 	����� 1	��� BAIL

539 10675511..	 	����� 2	��� HANDLE SIDE

539 97652612..	 	����� 1	��� GRIP, LEVER

539 10677013..	 	����� 1	��� LEVER

539 99058814..	 	����� 1	��� HCS 3/8-16 x 2

539 99051715..	 	����� 4	��� WASHER 3/8

539 97643816..	 	����� 1	��� SPRING

539 99056317..	 	����� 6	��� HCS 3/8-16 x 1

539 97697918..	 	����� 7	��� NUT 3/8-16 NYLOC

539 10256319..	 	����� 2	��� LANYARD

539 10676820..	 	����� 1	��� HEIGHT PLATE

539 10806821..	 	����� 1	��� HCS 3/8-16 x ½ BUTTONHD

539 10874622..	 	����� 1	��� NUT 3/8-16 ACRON

539 99020923..	 	����� 1	��� HCS 5/16-18 x 1

539 99071724..	 	����� 1	��� NUT 5/16-18 NYLOC



12

FLAIL BLADE

1

2

3

4

5



 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

FLAIL BLADE

539 106639	���� 1	��� 22" FLAIL ASSY COMPLETE

539 107180	����1	��� 18" FLAIL ASSY COMPLETE

539 1066411..	 	����� 1	��� SHAFT 22"

539 106856	����1	��� SHAFT 18"

539 0051872..	 	��� 32	��� BLADE 22"

539 005187	��26	��� BLADE18"

539 1005263..	 	��� 56	��� SPACER 22"

539 100526	��44	��� SPACER 18"

539 1066424..	 	����� 4	��� BLADE SHAFT 22"

539 005188	��26	��� BLADE SHAFT 18"

539 1019495..	 	����� 8	��� E-RING ½"



14

DELTA BLADE

1

2

3

4

5

7

8

9

6



 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DELTA BLADE

539 106638	���� 1	��� 22" DELTA ASSY COMPLETE

539 107181	���� 1	��� 18" DELTA ASSY COMPLETE

539 1066501..	 	����� 1	��� SHAFT 22"

539 106860	���� 1	��� SHAFT 18"

539 1066532..	 	����� 2	��� END SPACER

539 1005303..	 	����� 2	��� JAM NUT w/ SET SCREW

539 1066524..	 	��� 14	��� SPACER-LONG 22"

539 106652	�� 11	��� SPACER, LONG 18"

539 1066515..	 	��� 15	��� BLADE PLATE 22"

539 106651	�� 12	��� BLADE PLATE 18"

539 0059666..	 	��� 30	��� DELTA BLADE 22"

539 005966	�� 24	��� DELTA BLADE 18"

539 1080567..	 	��� 60	��� HCS ¼-20 x ¾ GR8 22"

539 108056	�� 48	��� HCS ¼-20 x ¾ GR818"

539 9907618..	 	��� 60	��� NUT ¼-20 CTRLK 22"

539 990761	�� 48	��� NUT ¼-20 CTRLK18"

539 0004079..	 	��� 60	��� WASHER ¼ LK 22"

539 000407	�� 48	��� WASHER ¼ LK18"



16

SPRING TINE

1

2



 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

SPRING TINE

539 107185	���� 1	��� 22" SPRING REEL CMPLETE

539 107182	���� 1	��� 18" SPRING REEL CMPLETE

539 106683 1..	 	���� 1	��� SHAFT 22"

539 106858	���� 1	��� SHAFT 18"

539 1081192..	 	����� 1	��� SPRING w/HARDWARE SET 
(42 SPRINGS)

539 108118	���� 1	��� SPRING w/HARDWARE SET 
(36 SPRINGS)

Note: Spring Tines may not be used with bagger.



18

DECALS

1

2

3

4

5

7

6

8

9

10



 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

539 1018811..	 	����� 1	��� DECAL, PROP 65

539 1072442..	 	����� 1	��� DECAL, HANDLE PIN

539 1073593..	 	����� 1	��� DECAL, SAFETY GRAPHICS

532 4286764..	 	����� 1	��� decal, crown

532 422011	���� 1	��� DECAL, CROWN            
(MODEL 966067001 ONLY)

540 2000765..	 	����� 1	��� DECAL, DANGER FOOT

539 1080646..	 	����� 1	��� DECAL, DEPTH

532 4291967..	 	����� 1	��� DECAL, HUSQVARNA

532 422012	���� 1	��� DECAL, HUSQVARNA   
(MODEL 966067001 ONLY)

525 2479038..	 	����� 1	��� DECAL, SD22

525 2479029..	 	����� 1	��� DECAL, DT22

525 24790110..	 	����� 1	��� DECAL, DT18



20

DETHATCHER

1

2

3

ACCESSORIES



 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 1067571..	 	����� 1	��� REAR COVER, ORG

539 9769782..	 	����� 4	��� nut ¼-20, nyloc

539 9900723..	 	����� 4	��� hcs ¼-20 X 5/8

ACCESSORIES



22

ACCESSORIES

1

23

4

5
7

8

9

10
11

12

13

14
15

16

17

18

1920

21

22

23

24

25

6

7

7

5

16
5

7

5

5

7

5

4

7

7

4

4

7

5

SEEDER

22" ONLY

5



 23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ACCESSORIES

539 1093741..	 	����� 1	��� SEEDBOX

539 1066612..	 	����� 2	��� AGITATOR

539 0001133..	 	����� 2	��� SCREW #8-32 x 3/8 SELF TAP

539 9905804..	 	��� 12	��� HCS ¼-20 x ¾

539 9905985..	 	��� 20	��� WASHER ¼

539 1066776..	 	����� 4	��� GUIDE

539 9769787..	 	��� 20	��� NUT ¼-20 NYLOC

539 1066788..	 	����� 1	��� GATE

539 1093759..	 	����� 1	��� SHIELD

539 99063910..	 	����� 2	��� HCS ¼-20 x 1½

539 05255111..	 	����� 1	��� SEEDER CABLE

539 10668012..	 	����� 1	��� MOUNT

539 10735713..	 	����� 1	��� SEED DIAL

539 10026614..	 	����� 2	��� HCS ¼-20 x 1¼

539 10668415..	 	����� 1	��� SEED LID

539 99054816..	 	����� 2 	�� HCS ¼-20 x 1

539 10680617..	 	����� 1	��� SEED WINDOW

539 99007418..	 	����� 1	��� RHSNB ¼-20 x ¾ GR2

539 99099719..	 	����� 1	��� WINGNUT ¼-20, NYLOC

539 10724620..	 	����� 2	��� WINDOW CLIP

540 20014021..	 	����� 1	��� DECAL, SEED APPLICATION

540 20014322..	 	����� 1	��� DECAL, OPEN CLOSE

539 05293123..	 	����� 1	��� CABLE CLAMP

539 97685624..	 	����� 3	��� WIRE TIE

539 99005525..	 	����� 2	��� WASHER ¼ SAE



24

ACCESSORIES
BAGGER

1

2

3

4

5

8

9

10

12

1314

15

1617

18

19

20

21

22

23

24

25

26

28

29

3031

32
33

34

35

36

37

27

8

6
7

9

117

6
7

7



 25

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ACCESSORIES

539 1308411..	 	����� 1	��� CHUTE w/ SAFETY DECAL

539 1068032..	 	����� 1	��� TRAY, BAGGER ORG

539 1072423..	 	����� 1	��� FRAME, BAG BLK

539 1068464..	 	����� 2	��� EXTENDER GRY

539 1068355..	 	����� 1	��� DOOR, SAFETY ORG

539 9902096..	 	����� 6	��� HCS 5/16-18 x 1

539 9907177..	 	��� 10	��� NUT 5/16-18 NYLOC

539 9905808..	 	��� 17	��� HCS ¼-20 x ¾

539 9769789..	 	��� 17	��� NUT ¼-20 NYLOC

539 99066910..	 	����� 3	��� HCS 5/16-18 x 1¾

539 99058511..	 	����� 3	��� NUT 5/16 LOCK

539 99058812..	 	����� 2	��� HCS 3/8-16 x 2

539 97697913..	 	����� 4	��� NUT 3/8-16 NYLOC

539 99061314..	 	����� 2	��� NUT 3/8-16 WHIZLK

540 00546415..	 	����� 1	��� BAG

539 10814316..	 	����� 1	��� DECAL, BAGGING

539 99056317..	 	����� 2	��� HCS 3/8-16 x 1

539 10731518..	 	����� 2	��� SPRING, BAGGER

539 00518719..	 	��� 24	��� BLADE, RAKE

539 99069220..	 	����� 1	��� WASHER 5/16 FLAT

539 10682721..	 	����� 1	��� CABLE

539 97685622..	 	����� 2	��� WIRE TIE

539 10684823..	 	����� 2	��� LANYARD

539 10930424..	 	����� 2	��� RETAINING RING

539 10731625..	 	����� 2	��� SIDESHIELD

539 10724426..	 	����� 1	��� DECAL, HANDLE PIN

539 97698227..	 	����� 4	��� WASHER 5/8 SAE

539 97643828..	 	����� 1	��� SPRING

539 99029729..	 	����� 1	��� PIN 1/8 x 1¼ COTTER

539 99003730..	 	����� 2	��� PIN ¾ COTTER

539 11086531..	 	����� 1	��� GRIP

539 99051732..	 	����� 1	��� WASHER 3/8

539 99086133..	 	����� 1	��� RHSNB 5/16-18 x 1¾

539 11098234..	 	����� 1	��� CLAMP, BAG

539 13083635..	 	����� 1	��� BELT, COGGED

539 11378436..	 	����� 1	��� PULLEY

539 10271737..	 	����� 2	��� SCREW 5/16-18 x 5/8 SET







P/N 115 160527R3	 09/24/10


	FRAME
	18"
	22"

	HANDLE
	18"
	22"

	FLAIL BLADE
	DELTA BLADE
	SPRING TINE
	DECALS
	ACCESSORIES
	DETHATCHER
	SEEDER
	BAGGER


